
PARTNERSHIP HELPS CUT PHOSPHORUS 
LOADINGS AROUND WISCONSIN’S CAPITAL
PAGE 20

tpomag.com
JANUARY 2017

WINs
IN MY WORDS: 
A long look back at biosolids progress 
PAGE 26
PAGE 00

Dave Taylor
Director of Ecosystem Services 
Madison, Wis.

Everyone

PRE-SHOW ISSUE

BUILDING THE TEAM: 
Bringing youths on board 

PAGE18

LET’S BE CLEAR: 
A salute to the “Wrenchers”

PAGE 6





CLARITY THROUGH ACTIONABLE 
SENSOR INFORMATION

Mobile Sensor Management gives you confi dence in 

your water quality analysis. Anytime. Anywhere. Providing 

clarity through easy access to crucial information.

your water quality analysis. Anytime. Anywhere. Providing 
LEARN MORE ABOUT THE 

POWER OF CLARITY AT:

WWW.HACH.COM/MSM
[...]
capture its surplus methane and compress it into vehicle fuel using 
$1.2 million in federal grants through the Oregon Department of 
Transportation and another $880,000 in tax credits from the Oregon 
Department of Energy. The project would have produced the 
equivalent of about 600 gallons of diesel fuel per day.

“Compressed natural gas vehicles haven’t really taken off in 
Oregon,” says Bruce Cordon, business opportunities manager for 
Clean Water Services. “We don’t have a regulatory mandate like 

California. We have people willing to buy our gas and ship it to 
California and sell it. The problem is how to put the gas into the 
pipeline. Our local gas utility has impossibly high quality standards 
that have to be met.”

One company approached Cordon about transporting the gas by 
tanker to a nearby interstate pipeline, but hasn’t made a firm offer. For 
lack of a market, Cordon had to turn back the grant and the tax incentives.

Another firm broached the topic of gasifying the plant’s biosolids. 
“We want to look at this hard from a feasibility standpoint,” Cordon 
says. “They tell me it’s a low-energy gas so I’m not sure what we 
would do with it. One thing is certain: We’d end up with a lot less 
solids to manage.”

The plant ships about 11,000 dry tons of biosolids over long 
distances annually, mostly to eastern Oregon farms. That adds up to 
about 500,000 miles per year and 100,000 gallons of diesel fuel.

A startup company approached Cordon about a new process to 
convert biogas into a biodegradable plastic using microbes. “I don’t 
think they’re quite ready for prime time,” he says. “But it’s interesting 
to think about.” In the meantime, Rock Creek continues to flare 
biogas. Says Cordon, “We’d like to change that situation.”



38     TREATMENT PLANT OPERATOR

Roll-Off for a Tight Footprint
A SMOOTH-WALLED FRAC TANK FROM DRAGON PRODUCTS 
BRINGS AN OILFIELD PRODUCT TO WASTEWATER SECTOR

By Craig Mandli

Wastewater treatment plant products need to work effectively and 
also save space. Typical roll-off containers require a tractor-
trailer-size footprint and can be awkward to move around.

The Mini Frac, shown by Dragon Products at the 2016 Water & Waste-
water Equipment, Treatment & Transport Show, could solve a variety of prob-
lems for both municipal and industrial operators.

The 8,500-gallon smooth-walled, lined liquid storage unit is smaller than 
full-sized roll-off containers. It includes three access 
points — 4-inch drainage lines in the front and back and 
a fill point at the top.

The unit is severe-duty engineered. Its development 
answered the call to build a smaller frac tank to suit cus-
tomer requests, says Gerry Spape, Dragon’s Northeast 
region sales representative: “Most of our customers come 
from the oil and gas sector, so this product is a diversi-
fication into the wastewater sector.”

Spape says the unit’s smaller footprint allows ease of transport via a roll-
off truck or trailer. It is coated in a durable paint and lining, has an under-
coated floor structure, and steel is grit-blasted and painted. The liner is 
impervious to caustic chemicals.

“This tank is made for heavy use over a long period of time,” he says. 
“The biggest difference between the smooth walls and the corrugated is that 
the smooth walls are much easier to clean, which makes it a better fit for 
wastewater treatment.”

Units are available with optional equipment that converts them to a mini 
mix tank. “The mixing option comes with a three-phase motor that works 
to solidify the product for easier removal,” says Spape.

“We talked to a lot of people who work on the environmental end of the 
industry, which was a nice surprise for us,” he says. “We’re definitely inter-
ested in coming back to the show and exploring that market. 877/231-8198; 
www.dragonproductsltd.com.   

spotlight

Gerry Spape (left) of Dragon 
Products describes the 
smooth-walled Mini Frac tank to 
a 2016 WWETT Show attendee.

Water & Wastewater Equipment, 
Treatment & Transport Show
www.wwettshow.com
Education Day: Feb. 22, 2017
Exhibits: Feb. 23-25, 2017
Indiana Convention Center, Indianapolis

‘‘The biggest difference between the smooth walls and the 

corrugated is that the smooth walls are much easier to 

clean, which makes it a better fit for wastewater treatment.”
GERRY SPAPE

P
H

O
T

O
 B

Y
 C

R
A

IG
 M

A
N

D
LI



FREE INFO – SEE ADVERTISER INDEX

Roll-Off for a Tight Footprint
A SMOOTH-WALLED FRAC TANK FROM DRAGON PRODUCTS 
BRINGS AN OILFIELD PRODUCT TO WASTEWATER SECTOR

By Craig Mandli

Wastewater treatment plant products need to work effectively and 
also save space. Typical roll-off containers require a tractor-
trailer-size footprint and can be awkward to move around.

The Mini Frac, shown by Dragon Products at the 2016 Water & Waste-
water Equipment, Treatment & Transport Show, could solve a variety of prob-
lems for both municipal and industrial operators.

The 8,500-gallon smooth-walled, lined liquid storage unit is smaller than 
full-sized roll-off containers. It includes three access 
points — 4-inch drainage lines in the front and back and 
a fill point at the top.

The unit is severe-duty engineered. Its development 
answered the call to build a smaller frac tank to suit cus-
tomer requests, says Gerry Spape, Dragon’s Northeast 
region sales representative: “Most of our customers come 
from the oil and gas sector, so this product is a diversi-
fication into the wastewater sector.”

Spape says the unit’s smaller footprint allows ease of transport via a roll-
off truck or trailer. It is coated in a durable paint and lining, has an under-
coated floor structure, and steel is grit-blasted and painted. The liner is 
impervious to caustic chemicals.

“This tank is made for heavy use over a long period of time,” he says. 
“The biggest difference between the smooth walls and the corrugated is that 
the smooth walls are much easier to clean, which makes it a better fit for 
wastewater treatment.”

Units are available with optional equipment that converts them to a mini 
mix tank. “The mixing option comes with a three-phase motor that works 
to solidify the product for easier removal,” says Spape.

“We talked to a lot of people who work on the environmental end of the 
industry, which was a nice surprise for us,” he says. “We’re definitely inter-
ested in coming back to the show and exploring that market. 877/231-8198; 
www.dragonproductsltd.com.   

spotlight

Gerry Spape (left) of Dragon 
Products describes the 
smooth-walled Mini Frac tank to 
a 2016 WWETT Show attendee.

Water & Wastewater Equipment, 
Treatment & Transport Show
www.wwettshow.com
Education Day: Feb. 22, 2017
Exhibits: Feb. 23-25, 2017
Indiana Convention Center, Indianapolis

‘‘The biggest difference between the smooth walls and the 

corrugated is that the smooth walls are much easier to 

clean, which makes it a better fit for wastewater treatment.”
GERRY SPAPE

P
H

O
T

O
 B

Y
 C

R
A

IG
 M

A
N

D
LI



40     TREATMENT PLANT OPERATOR

TEAM MEMBERS AT THE G.C. SMITH TREATMENT  
Facility and Operations Center have faced wildly fluctuating turbidity from 
farm runoff into the source water creek. They’ve fought their way through 
snowstorms and floods.

They’ve overcome those obstacles and more and continue to excel, striving 
to provide the best water in the state to 19,000 customers, including the Hershey 
Foods chocolate factory and Penn State Milton S. Hershey Medical Center.

The plant in Hershey, Pennsylvania, started working with the Partner-
ship for Safe Water in 1996. In pursuing the Presidents Award in 2014, the 
staff had already taken steps to improve plant performance, including a 
switch from alum to a ferric chloride/polymer blend to improve filter run-
times and turbidity.

Justin Brame, production supervisor, compiled the necessary turbidity 
data for the Presidents Award, with help from Branden Leaphart, SCADA 
programmer. “We knew we were eligible,” says Brame. “Our turbidity num-
bers were incredible by industry standards, and we had met the Phase IV 
Partnership criteria for years. But we just hadn’t had the time to crunch the 
numbers and complete the paperwork.”

The plant’s combined filter effluent turbidity during that period was 0.03 
NTU, and settled water turbidity was 0.50 NTU. “The team worked diligently 
to achieve and maintain these standards, and I knew I needed to find the time 
to make sure they were recognized for their efforts,” says Brame. “I was glad 
to see all that work pay off when we received the Presidents Award in 2015.”

MAJOR UPGRADE
The G.C. Smith plant (11 mgd 

design, 7 mgd average) is owned by 
Pennsylvania American Water and 
is named after former president Ger-
ald C. Smith to honor his 47 years 
with the company. The plant was 
placed in service in 1992.

Source water is from Swatara Creek, but the plant can switch to Manada 
Creek to supplement that supply. On Swatara Creek, water is withdrawn into 
a concrete intake and through a traveling or stationary screen (FMC Tech-
nologies) before being pumped to the plant.

A ferric/polymer blend coagulant is added, along with caustic soda for 
pH control. Chlorine, potassium permanganate, powdered activated carbon 
and cationic polymer are added as required. The water passes through a 
static mixer, then into a mixing chamber. From there, it enters one of five 
distribution chambers where chlorine can be added if necessary.

Next, the water enters a vacuum chamber where it is lifted and released, 
creating a pulsating action in the clarifiers. The water then enters one of five 
Superpulsator clarifiers (SUEZ). The clarified water flows to a perforated pipe 
leading to a flume for chlorine addition. From there, it passes through five 
multimedia filters and is piped to a chamber where chlorine, zinc orthophos-
phate and caustic soda are added. It then enters a 2-million-gallon clearwell.

Turbidity
Tackling

PLANT UPGRADES AND CONSTANT VIGILANCE AGAINST 
CHANGING SOURCE WATER CONDITIONS HELP EARN A 
PRESIDENTS AWARD FOR THE TEAM IN HERSHEY, PENNSYLVANIA

STORY: Trude Witham
PHOTOGRAPHY: James Robinson

water: PLANT
top performer

An $8 million upgrade in 2011 added the fifth Superpulsator to increase 
capacity from 9 mgd to 11 mgd. It also added an ammonia feed system that 
allowed the conversion from free chlorine to chloramine disinfection. A chlo-
rine scrubber system (Purafil - a Filtration Group Company) was installed 
for safety reasons.

 
FLASHY CREEK

Fluctuating raw water conditions keep operators on their toes. “As long 
as we are diligent, our water can be fairly easy to treat,” says Brame. “But 
raw water turbidity can change from 5 to 500 NTU in a few hours because 
of the large number of farms in the watershed. We are fortunate to have oper-
ators who are very knowledgeable and dedicated to providing the best pos-
sible product for our customers regardless of the creeks’ conditions.

“It seems like today, more than ever, the creek source is flashy. The small 
to average rain events have been replaced with huge rain events, floods, huge 

G.C. Smith Treatment Facility and  
Operations Center, Hershey, Pennsylvania
BUILT: | 1992
CUSTOMERS SERVED: | 19,000
SERVICE AREA: | Dauphin and Lebanon counties
DAILY FLOWS: | 11 mgd design, 7 mgd average
SOURCE WATER: | Swatara and Manada creeks
TREATMENT PROCESS: | Conventional
DISTRIBUTION: | 315 miles of water mains
SYSTEM STORAGE: | 6.4 million gallons
KEY CHALLENGE: | Maintaining the Presidents Award
WEBSITE: | www.amwater.com/paaw
GPS COORDINATES: | Latitude: 40°17’3.87”N; longitude: 76°40’30.40”W

Operator Richard Bitting checks 
one of many turbidity meters at 
Pennsylvania American Water’s 
G.C. Smith Treatment Facility and 
Operations Center.



tpomag.com    January 2017   41

TEAM MEMBERS AT THE G.C. SMITH TREATMENT  
Facility and Operations Center have faced wildly fluctuating turbidity from 
farm runoff into the source water creek. They’ve fought their way through 
snowstorms and floods.

They’ve overcome those obstacles and more and continue to excel, striving 
to provide the best water in the state to 19,000 customers, including the Hershey 
Foods chocolate factory and Penn State Milton S. Hershey Medical Center.

The plant in Hershey, Pennsylvania, started working with the Partner-
ship for Safe Water in 1996. In pursuing the Presidents Award in 2014, the 
staff had already taken steps to improve plant performance, including a 
switch from alum to a ferric chloride/polymer blend to improve filter run-
times and turbidity.

Justin Brame, production supervisor, compiled the necessary turbidity 
data for the Presidents Award, with help from Branden Leaphart, SCADA 
programmer. “We knew we were eligible,” says Brame. “Our turbidity num-
bers were incredible by industry standards, and we had met the Phase IV 
Partnership criteria for years. But we just hadn’t had the time to crunch the 
numbers and complete the paperwork.”

The plant’s combined filter effluent turbidity during that period was 0.03 
NTU, and settled water turbidity was 0.50 NTU. “The team worked diligently 
to achieve and maintain these standards, and I knew I needed to find the time 
to make sure they were recognized for their efforts,” says Brame. “I was glad 
to see all that work pay off when we received the Presidents Award in 2015.”

MAJOR UPGRADE
The G.C. Smith plant (11 mgd 

design, 7 mgd average) is owned by 
Pennsylvania American Water and 
is named after former president Ger-
ald C. Smith to honor his 47 years 
with the company. The plant was 
placed in service in 1992.

Source water is from Swatara Creek, but the plant can switch to Manada 
Creek to supplement that supply. On Swatara Creek, water is withdrawn into 
a concrete intake and through a traveling or stationary screen (FMC Tech-
nologies) before being pumped to the plant.

A ferric/polymer blend coagulant is added, along with caustic soda for 
pH control. Chlorine, potassium permanganate, powdered activated carbon 
and cationic polymer are added as required. The water passes through a 
static mixer, then into a mixing chamber. From there, it enters one of five 
distribution chambers where chlorine can be added if necessary.

Next, the water enters a vacuum chamber where it is lifted and released, 
creating a pulsating action in the clarifiers. The water then enters one of five 
Superpulsator clarifiers (SUEZ). The clarified water flows to a perforated pipe 
leading to a flume for chlorine addition. From there, it passes through five 
multimedia filters and is piped to a chamber where chlorine, zinc orthophos-
phate and caustic soda are added. It then enters a 2-million-gallon clearwell.

Turbidity
Tackling

PLANT UPGRADES AND CONSTANT VIGILANCE AGAINST 
CHANGING SOURCE WATER CONDITIONS HELP EARN A 
PRESIDENTS AWARD FOR THE TEAM IN HERSHEY, PENNSYLVANIA

STORY: Trude Witham
PHOTOGRAPHY: James Robinson

water: PLANT
top performer

An $8 million upgrade in 2011 added the fifth Superpulsator to increase 
capacity from 9 mgd to 11 mgd. It also added an ammonia feed system that 
allowed the conversion from free chlorine to chloramine disinfection. A chlo-
rine scrubber system (Purafil - a Filtration Group Company) was installed 
for safety reasons.

 
FLASHY CREEK

Fluctuating raw water conditions keep operators on their toes. “As long 
as we are diligent, our water can be fairly easy to treat,” says Brame. “But 
raw water turbidity can change from 5 to 500 NTU in a few hours because 
of the large number of farms in the watershed. We are fortunate to have oper-
ators who are very knowledgeable and dedicated to providing the best pos-
sible product for our customers regardless of the creeks’ conditions.

“It seems like today, more than ever, the creek source is flashy. The small 
to average rain events have been replaced with huge rain events, floods, huge 

G.C. Smith Treatment Facility and  
Operations Center, Hershey, Pennsylvania
BUILT: | 1992